ESC-125/225 Spare Parts

DRAWING NO.PART NO.VERSIONIMAGEDESCRIPTIONPRICECAProp65BUY NOW
11330801Screw M5x401.64
21300311Self-tapping Screw 3.9x190.49
31332891GFCI 110V57.23
31332921GFCI 220V54.52
41330331Carbon Brush (2 pc set)12.55
51330311Brush Holder3.18
61330321Brush Cap2.23
71333971Rated Plate 110V0.81
71333981Rated Plate 220V0.81
81334031Cable 220V (15ft./5m)37.70
81333961Cable 110V (15ft./5m)37.70
91330471Cable Sleeve1.91
101306181Block Terminal0.88
111330391Field Line0.54
121332821Wire Terminal RV2-40.29
131330421Insulation Pipe0.57
141330341Brush Terminal Assembly3.28
151334361Field Coil 110V66.90
151330041Field Coil 220V66.90
161330861Cable Clamp0.40
171330301Air Bridge1.59
181330281Bearing Sleeve1.38
191330251Bearing 608-2RZ10.39
201330241Insulation Disc0.88
211334391Armature 110V80.00
211330121Armature 220V80.00
221330261Bearing Cover0.45
231330271Bearing 629-2RZ10.05
241330501Woodruff Key0.85
251330481Gear (Small)15.25
261330511Snap Ring (M8)0.29
271330291Self-tapping Screw 4.8x650.87
281333921Condenser Assembly1.86
291330411Cable Clip0.59
301336281Rear Motor Housing22.86
311330431Switch (with Screw)25.36
321330441Rubber Switch Cover1.12
331336351Handle6.05
341330671O-Ring (25.5x2)0.39
351332551Gear Box21.35
361330661Needle Bearing Bk 081010.15
371330581Gear (Big)18.05
381333711Blade Guard22.19
391330791Screw M4x251.64
401333991Spindle Assembly77.03
411330601Screw Cap3.18
421337711Knob Bolt (M5x10)5.95
431337701Dust Cover17.07
441334641Screw (M6x20-Left)2.64
451334191Flange-26.51
461334401Flange-16.59
471330621O-Ring (18x2.5)0.40
481330571Spindle (for AWS-125)15.54
491330531Bearing 6201-2RS16.32
501334011Brand Label ESC-1250.43
511334161TT Ruler Guide (for AWS-125)16.04
521330851Pin 6x280.40
531333741Base Plate Assembly47.31
541330841Wing Screw1.71
551332691Washer For Ruler1.12
561333731Aluminum Manifold11.20
571333791Hexagon Nut (M10xP1.0)2.72
581333781Water Control Valve9.87
591334021Pipe Plug (6.5L)2.04
601330711Flat Washer M60.31
611333751Lock Handle (M6x12)12.55
621333821SS Flat Head Screw (M4x10)0.40
632101291Water Hose Assembly (15ft./5m)36.28
641330981T-Handle Wrench3.28
651330971Spanner Wrench M 223.92
661334631Screw (M6x30-Left)2.66
671334321Flange-36.51
681333691Felt Strip Set2.45
698010861Side Handle (for AWS-125/ECC-125)12.08
702101241Memory Wrap (3ft./1m)18.93
711337731Quick Connect Adapter18.23
71658-1132Water Quick Coupler with Shut off Valve20.12